saronas. FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 12.NOV.201§ 18.08.28

[= (=
v v
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- . ™M1[1] 16.57 dBm) P ™M1[1] 15.00 dBm)
20 A_ 2.50279000 GHz| 20 2.50215000 GHz|
AN e ¥, s N 26.00 dB I DB\, 26.00 dB
0 B \ 4.905000000 MHz| 0 ) B 4.895000000 MHZ|
Q factor 510.2) Q factor 511.2
od 0d :
T !
-10 dem f -10 dem st
20 df - - A 7
= A TR T
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,50279 GHz 16.57 dBm nd@ down 4.905 MHz M1 2.50215 GHz 15.09 dBm nd@ down 4,895 MHZ
T1 1 2,500052 GHz -9.11 dBm nd8 26.00 dB T1 L 2,500042 GHz -10.89 dBm nd8 26,00 d8
T2 1 2,504958 GHz -9.56 dBm Q factor 510.2 T2 1 2.504938 GHz -10.66 dBm Q factor 511.2
L I 4 - [S JL 4

DCate: 12 NOV 2019 19.08:48

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 12.NOV.2016 18.08.28

ectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- L ™M1[1] 3 dBm)| P ™M1[1] 14.72 dBm)
20 It 2.53506000 GHz 2 M1 2.53620000 GHz
o B R T A T DA 26.00 dB . e e o N B, i, 26.00 dB
B 4.925000000 MHz| Bt 4.915000000 MHZ|
Q factor 5147 / Q factor 516.0)
ad
-10 dom
ol \ X
20 e R o
-0 d
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,53506 GHz 15.58 dam nd8 down 4.925 MHz ML 2.535209 GHz 14,72 dBm nd8 down 4.915 MHz
T1 1 2,532522 GHz -10.51 dbm nd8 26.00 dB T1 L 2,532562 GHz -11.22 dam nd8 26,00 d8
T2 1 2,537448 GHz -10.80 d8m Q factor 514.7 T2 1 2.537478 GHz -11.46 dBm Q factor 516.0
L L J L L J

Date: 12 NOV 2019 16.09.08

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 12.MOV.2018 19.09.48

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mil1] 58 dm| MiL1] 15.00 dBm)
20d ; 2.56837900 GHz 20d 2.56710000 GHz
P ol ATy W e ﬁgau'\ Sy 26.00 dB A N e A o 26.00 dB
0 7 By \ 4.915000000 MHz 10 7 A \ 4.875000000 MHZ
\ 522.6 ! Qfe 526.6
o d . 0 d |
\ ke
-10 dBm ‘=\ -10 dbm -
\ \
-20 df -20 df Y
WIS e Y S o e )
-30 <3 b
a0 a0
-50 d -Sod
-60 dBm -60 dem
70 df -70 o
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,568379 GHz 15.98 dBm ndB down 4.915 MHz ML 2.5671 GHz 15.09 dBm nd@ down 4.675 MHz
T fy 2,565062 GHz -10.25 dam nds 26.00 d8 T L 2565032 GHz -11.07 dam nds 26,00 da
T2 1 2569978 GHz -9.54 dBm Q factor 522.6 T2 1 2.569908 GHz -10.54 dam Q factor 526.6
L L J - L L J

DCate: 12 NOV.2019 19:10:08

Sporton International (Kunshan) Inc.
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FAX : +86-512-57900958
FCC ID : Q2QH33NCSA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P MI[1] 17.28 dbm)| N 18.04 dBm
20 [ Y, o 2.5058790 GHz| 20 125420 GHz,
e et (et it i e ¥ana 26.00 dB| e 26.00 dB|
1 ] Bu \ 9.730000000 MHz 10 7 9.690000000 MHz
! Q factor \ 257.5] / Q factor | 258.3
od v 0d -
i ; 5
-10 dom = -10 dem i \
\ ha A ~ Ay
20 4By R N v -20 di pa v .
¥ ’ N i A
-0 d -30 d
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2505879 GHz 17.28 dam nd8 down 9.73 MHz ML 2502542 GHz 18.04 dam nd8 down 9.60 WHZ
T1 1 2,500105 GHz -8.54 dBm nd8 26.00 dB T1 L 2,500185 GHz -8.35 dBm nd8 26,00 d8
T2 1 2,509835 GHz -8.29 dBm Q factor 257.5 T2 1 2.509875 GHz -8.30 dBm Q factor 258.3
L I 4 - [S JL 4

Date: 12.NOV.2016 18.24.56

DCate: 12 NOV 2019 19:25:16

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

ectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P "L MI[1] 17.51 dbm)| N " MI[1] 16.74 dBm
20 - X . 2.5354800 GHz 20 i 2.5332020 GHz
/ AT iV 26.00 dB e A T 26.00 dB
10 B 9.650000000 MHZz 10 7 B 9.670000000 MHZ|
{ Q factor \ 262.7] / Q factor 262.0
ad \ 0
k {
-10 dom T\ -10 dem ¥
il
d -~ L " o A
[ =y et =
-0 d -30 d
0 -40
50 d -50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53548 GHz 17.51 dam nd8 down 9.55 MHz ML 2.533202 GHz 16.74 dam nd8 down 9.67 WHZ
T1 1 2,530165 GHz -6.69 dBm nd8 26.00 dB T1 L 2,530185 GHz -8.54 dBm nd8 26,00 d8
T2 1 2,539815 GHz -7.62 dBm Q factor 262.7 T2 1 2.539855 GHz -9.58 dBm Q factor 262.0
L L J L L J

Date: 12.NOV.2016 18.25.56

DCate: 12 NOV 2019 19.25:36

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
1 MiLi] 18.61 dbm) MILAY 17.46 dbm)
20d 1 T . 2.5655000 GHz 20d 2.5675970 GHz]
Pt sl Rttt Al S AR, 26.00 dn e 26.00 dB
0 By 9.750000000 MHz 10 7 9.890000000 MHZ
! Q factor \ 263.1 ! 259.6)
od - - 0 d
¢ ¥ I
-10 d8m + x
A ~ ey ~ ~
2 - e
a0 d
-an a0
50 d -0 d
-60 dBm -60 dem
70 d 70 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,5655 GHz 16.61 dBm nd@ down 9.75 MHz ML 2,567597 GHz 17.46 dBm nd@ down 3.69 MHZ
T fy 2,560125 GHz -7.38 dam nds 26.00 d8 T L 2,560045 GHz -8.57 dam nds 26,00 da
T2 1 2569875 GHz -7.11 dBm Q factor 263.1 T2 1 2.569935 GHz -6.48 dBm Q factor 259.6
L L J - L L J

Date: 12.NOV.2018 19.26.18

DCate: 12 NOV.2019 19:26:36
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TEL : +86-512-57900158
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FCC ID : Q2QH33NCSA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

[= (=
v v
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o At 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 0dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
- MLl 530 dBm P MiL1] 13.87 aBm
20 " 2.5127450 GHz 20 i 2.5107370 GHz
T e i YA 26.00 dB y AV T S 26.00 dB)
1 T B 14.476000000 MHz 10 T By ”"\ 14.416000000 MHz
Q factor 173.6 { Q factor \ 174.2
o4 / 0 {
= -10 dém. -
I /
copt l i
50
i A y— ) T A
VY N
S
40 40
50 df 50 di
-60 dBm -60 dBm
704 -70d
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.512745 GHz 15.30 dam nd8 down 14,476 WAz ML 5,510737 GHz 14.57 dBm nd8_down 14,416 MRz
TL f 2,500157 GHz -10.86 dBm nd8 26.00 dB L L 2.500337 GHz -11.08 dam nd8 26.00 dB
T2 1 2,514633 GHz -10.55 darm q factor 173.6 T2 1 2.514753 GHz -11.44 dam qQ factor 174.2
L L J - L I J

Date: 12.NOV.2016 18.41.43

DCate: 12 NOV 2018 19:41:23

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

ectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 16.14 dBm) P ™M1[1] 15.12 dBm)
20 2.5302050 GHz| 20 2.5360490 GHz|
e | i e B e, 26.00 dB T W L N 26.00 dB
1 B A 14.236000000 MHZ| 10 T B 14.476000000 MHz|
Q factor 177.7] { Q factor 175.2
od 0d
-10 dom -10 dem
A L
i T T ] AN
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.530205 GHz 16.14 dBm nd8 down 14.236 MHz ML 2.536049 GHz 15.12 dam nd8 down 14,476 MHz
T1 1 2,527837 GHz -10.19 dBm nd8 26.00 dB T1 L 2,527777 GHz -10.86 dBm nd8 26,00 d8
T2 1 2,542073 GHz -9.38 dBm Q factor 177.7 T2 1 2.542253 GHz -10.62 dBm Q factor 175.2
L L J L L J

Date: 12.NOV.2016 18:42.03

DCate: 12 NOV 2019 16:42:23

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum [ Spectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 0de SWT  126ps @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] mi1] 29 dBm)
20d Y 2 20d ¢ 2.5654670 GHz
AN e PV A B i RSN Ly - W 26.00 dB
0 v 14.386000000 MHz 10 f B 14446000000 MHz
Qfa | 177.9 { \ 177.6
od | od }
e |
-10 dBm t -10 dém W |
20 df A 20 d / \
v I Rl PSRV srmprd Y S
-a0d “30 di
a0 -40
-50 d -Sod
-60 dém -60 dém
70 df -70 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,559233 GHz 17.56 dém ndB down 14.386 MHz ML 2.565467 GHz 14.29 dBm ndB down 14445 MHz
T1 1 2.855277 GHz -8.30 dém ndé 26.00 dB T1 1 2.555337 GHz -11.99 dém ndé 26.00 d8
T2 1 2, 560663 GHz -5.94 dBm  factor 177.9 T2 1 2.560783 GHz -12.06 dém  factor 177.6
L L J - L JL J

Date: 12.MOV.2018 19.43.02

Cate: 12 NOV.2019 19.42:43

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

s pectrum &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 0dE SWT  57ps @ VBW 3MHz  Made auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 19.67 dBm) 1 ™M1[1] 18.47 dBm)
20 di 2.5 25 3 20 di 2.5 P |
N 1w~ A 2.5053250 GHz  — N 2.5078020 GHZ]
/ t ndil 26.00 dB - ndi™, \ 26.00 dB
10 7 - 20.060000000 MHZ| 10 7 - \ 20.180000000 MHz
! Q factor 124.9 { Q factor \ 124.3)
od - 0d
¥ i
-10 dém } -10 dém }‘
- —_ . frmm
-20ti8p = -20 d =
-0 d -a0 d
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,505325 GHz 19.67 dBm nd@ down 20.06 MHz M1 2.507802 GHz 18.47 dBm nd@ down 20,18 MHZ
T1 1 2,49993 GHz -6.71 dBm nd8 26.00 dB T1 L 2,49997 GHz -7.27 dBm nd8 26,00 d8
T2 1 2,51999 GHz -6.40 dBm Q factor 124.9 T2 1 2.52015 GHz -7.99 dBm Q factor 124.3
L I 4 - [S JL 4

Date 12.NOV.2016 19:58:11

DCate: 12 NOV 2018 19.57:51

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum s pectrum &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 20.24 dBm)| IRCETEN] 17.96 dBm)
20d - 'h-,.__,v_/—-_,v P 2.5276870 GHz| 20d T~ X 2.5381970 GHz
/ nd@ 26.00 dB| I T ndi \/“‘-\ 26.00 dB|
w 7 B 20.060000000 MHZ| 10 7 B b} 20.260000000 MHZ|
/ Q factor 126.0) Q factor \ 125.3
od T 0d
i
-10 dom -
N s
— L~ 8 —~ |- 1 —
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dBm
Tod 70 d
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.527687 GHz 20.24 dBm nd@ down 20.06 MHz M1 2.538197 GHz 17.96 dBm nd@ down 20,26 MHZ
T1 1 2,52497 GHz -5.70 dBm nd8 26.00 dB T1 L 2.52485 GHz -8.33 dBm nd8 26.00 dB
T2 1 2,54503 GHz -6.33 dBm Q factor 126.0 T2 1 2.54511 GHz -7.66 dBm Q factor 125.3
L L J L L J

Date: 12.NOV.2016 19:58.31

DCate: 12 NOV 2018 19.58:51

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum [ Spectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT I Att 0de SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
WMi[1] 19.22 dBm| mif1] 17.71 dBm|
20d = p———— 2.5634770 GHZ| 20d 1 . 2.5550450 GHz
/ e | g e on
0 7 20.140000000 MHz 10 7 Bw 20.180000000 MHz
J 127.3 / Qe 126.6
od - od
§ i
-10 dBm — -10 dém /{
. / ~ —1
A e ~ R N, - =
— = —
-a0d -30 di
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.563477 GHz 19.22 dém ndB down 20,14 MHz ML 2.555045 GHz 17.71 dém ndB down 20,18 MHz
T1 1 2,54993 GHz -7.20 dém ndé 26.00 dB T1 1 2.54989 GHz -8.44 dBm ndé 26.00 d8
T2 1 2,57007 GHz -6.25 dBm  factor 127.3 T2 1 2.57007 GHz -8.61 dBm  factor 126.6
L L J - L JL J

Date: 12.MOV.2018 19:59.31

Cate: 12 NOV.2019 19:59:11

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number :
Report Issued Date :
Report Version

A205 of A278
Mar. 04, 2020
Rev. 01




saronas. FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

i pectrum =
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.98 dBm) P . ™M1[1] 15.76 dBm)
20d ! 2.50418800 GHz 20d 2.5044410 GHz
T O L D i 11 : Moty ) Y 26.00 dB ,v’uﬂ_ f T e 26.00 dB
B 4.895000000 MHz| 0 B N 0.890000000 MHZ|
qQ factor | 511.6] / qQ factor 3 253.2
0
X y 5
s
\ / \
\ . - .
Y ~ iy
0 -40
50 df =50 di
60 dgm -60 dém
Tod 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504188 GHz 14,98 dam nd8 down 4.895 MHz ML 2.504441 GHz 15.76 dam nd8 down 9,89 WHZ
T1 1 2,500072 GHz -11.03 dam nd8 26.00 dB T1 L 2.500105 GHz -10.29 dBm nd8 26,00 d8
T2 1 2,504968 GHz -11.10 d8m Q factor 511.6 T2 1 2.509995 GHz -10.31 dém Q factor 2
L I 4 - [S JL 4

Date: 12.NOV.2016 201436

Date: 12 NOV 2019 20:22.63

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum i pectrum =
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.91 dBm) P N ™M1[1] 16.65 dBm)
20d 2.53437100 GHz| 20d {’ 2.5318630 GHz|
/ e pn BB 26.00 dB p e MY A el AR NP 26.00 dB
0 B l 4.825000000 MHz| 0 B 3 0.870000000 MHZ|
Q factor 525.2) Q factor 256.5
od 0d
-10 dom
20 d < — A f ot — —
Vo i i -
-0 d
40 -40
50 df =50 di
60 dgm -60 dBm
Tod 70 d
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534371 GHz 14.91 dam nd8 down 4.825 MHz ML 2.531863 GHz 16.65 dam nd8 down 9,87 MHZ
T1 1 2,532562 GHz -10.81 dbm nd8 26.00 dB T1 L 2.530125 GHz -9.31 dBm nd8 26.00 dB
T2 1 2,537388 GHz -11.27 dém Q factor 525.2 T2 1 2.539995 GHz -9.39 dBm Q factor 256.5
L L J L L J

Date: 12.NOV.2016 201445

Date: 12 NOV 2019 20:23:02

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum i Spectrum =
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.57 dbm)| N 1650 dBm
20d T 56584200 GHz 20d 2.5644410 GHz|
iVt e e AR e 26.00 dB ~ 26.00 dB
10 7 B =~ 4.915000000 MHZ, 10 7 9.830000000 MHZ|
It Q factor \ 522.0 f 260.9
od T 0d
-10 dbm - -10 dbm L2
i \. \\
—zn -20 di — —~
AT P v S ~ | 20 dem=r = _ -
A B v ey
30 d -30 di
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.565842 GHz 14.57 dam nd8 down 4.915 MHz ML 2.564441 GHz 16.50 dam nd8 down 9,83 WHZ
T1 1 2,564993 GHz -11.57 dbm nd8 26.00 dB T1 L 2,560085 GHz -9.30 dBm nd8 26,00 d8
T2 1 2,569908 GHz -11.80 d8m Q factor 522.0 T2 1 2.569915 GHz -9.24 dBm Q factor 260.9
- - —
L I 4 - [S JL 4

Date: 12.NOV.2016 201456

Date: 12 NOV 2019 20:23:12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P RS 15.74 dBm)| N 1 18.77 dBm
20 ‘K 2.5117860 GHZ| 20 — 2.5061240 GHz
NS LA AW BRI T - B A 26.00 dB| il 26.00 dB)
10 B - 14.356000000 MHZ| 10 7 20.220000000 MHZ|
/ Q factor 175.0 f Q factor 123.9)
od od
Ty Ir.
L -10 dem j
i o - A
e, v 20 d = =
e
40 -40
50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.511786 GHz 15.74 dBm nd@ down 14.356 MH2 M1 2.506124 GHz 18.77 dBm nd@ down 20,22 MHZ
TL 1 2,500217 GHz -9.93 dBm nd8 26.00 dB T1 L 2,49999 GHz -7.84 dBm nd8 26.00 dB
T2 1 2,514573 GHz -9.15 dBm Q factor 175.0 T2 1 2.52011 GHz -7.21 dBm Q factor 123.9
L I 4 - [S JL 4
Date’ 12.NOV.2018 20:31.06 Date: 12 NOV 2018 20:39:20
Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P N WL MI[1] 18.06 dBm
20 20 I S N . 2.5310440 GHz,
P L 26.00 dB 7 o N A 26.00 dB
10 JI 14.505000000 MHZz 10 7 B \ 20.100000000 MHz
Q factor 175.1 J Q factor \ 125.9
od od
-/ L,
-10 dom + -10 dem f
! b P i Y
VAT L e <208 —
- o, -
< -30 di
40 -40
50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,539585 GHz 14,23 dam nd8 down 14,505 MHz ML 2.531044 GHz 18.06 dBm ndB_down 20,1 MHZ
TL 1 2,527627 GHz -11.66 dam nd8 26.00 dB T1 L 2.52453 GHz -7.65 dBm nd8 26.00 dB
T2 1 2,542133 GHz -12.08 dém Q factor 175.1 T2 1 2.54503 GHz -7.49 dBm Q factor 125.9
L ] J V- \ JU J ) v
Date’ 12.NOV.2018 20:3116 Date: 12 NOV 2018 20:39:30
pectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
. ] 14.91 dBm| 19.10 dBm|
20 L 2.5658870 GH. 20 a1 2 58440 GH
— 1 . 2 b N
B e T Ay 26.00 dB| / 26.00 dB|
0 Bw \ 14.356000000 MHz 10 7 20.180000000 MHz
! Q factor 1 178.7 ! Q factor \ 126.7
0 d ] + 0 d 7 -
hF; L | ]
-10 dBm + -10 dém } y
204 - J 20 s - —
Drhist A i T Mo T
-0 d -30d
-an a0
50 d -0 d
-60 dBm -60 dem
70 df -70 o
CF 2.5625 GHz 1001 pts an 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.565887 GHz 14.91 dBm nd@ down 14,356 MHz ML 2,555844 GHz 19.10 dBm ndB down 20,18 MHz
T fy 2,565217 GHz -11.48 dam nds 26.00 d8 T L 2,54989 GHz -6.31 dam nds 26,00 da
T2 1 2,569573 GHz -12.22 dBm  factor 178.7 T2 1 2.57007 GHz -6.57 dBm  factor 126.7
L J J ) e L Jjd ] ]

Date: 12.NOV.2018 20.31.28

DCate: 12 NOV.2019 20:39:40
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saronas. FCC RF Test Report

Report No. : FG982718B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz 5MHz | 10MHz | 15MHz | 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM 64QAM 64QAM|64QAM 64QAM
Lowest CH | 4.49 | 4.48 | 9.01 | 9.03 | 13.40 | 13.37 | 18.30 | 18.30 | 4.46 | 8.99 | 13.43 | 18.10
MiddleCH | 4.49 | 448 | 9.01 | 9.03 | 13.34  13.37 H 18.30 | 18.38 | 4.48 | 8.99 | 13.40 | 18.26
Highest CH | 4.49 | 450 | 899 @ 899 | 13.40 | 13.34  18.34 | 18.34 | 4.47 | 897 | 13.43 | 18.26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number

Report Version

: A208 of A278
Report Issued Date : Mar. 04, 2020

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 14.82 dBm) P ™M1[1] 14.00 dBm)
20 2.50068200 GHz| 20 b 2.50415800 GHz|
Th A s 4.485514486 MHz 1 ; A s By, 4.475524476 MHZ]
0 P ¥ oy 0 Sl poprtfon, feed, 25 B\ o]
| \ {
od - o
/ \
-10 dém F . -10 dém
/ \
-20 df 2 o
Tt T —— = e VA A o
RPN ST A e PRVATY L ad g
-0 d
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500682 GHz 14.82 dBm ML 2.504158 GHz 14,80 dam
T1 1 2,5002622 GHz 9.63 dBm Oce Bw 4,485514456 MHz T1 L 25002522 GHz 9.17 dBm Oce Bw 4,475524476 MHz
T2 1 25047478 GHz 10.52 dam T2 1 2.5047278 GHz 8.33 dam
L I 4 - [S JL 4

Date: 12.NOV.2016 18.08:18

DCate: 12 NOV 2019 19.08:38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- 16.6a dBm) P ™M1[1 14.60 dBm)
20 — 2 12000 GHZ| 20 2 900 GHz
B L, LA A A N 4.485514486 MHz| T , L 4.475524476 MHz|
mn = 10 T =
I T i
/ | |
od + T 0d < T
-10 dém / T -10 dém + .
. n N / L
20 d o oo o) 20, AT A T
el o i T |
-0 d -a0 d
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53532 GHz 16.63 dam ML 2535659 GHz 14.50 dBm
T1 1 2,5327522 GHz 9.24 dBm Oce Bw 4,485514456 MHz T1 L 2.5327622 GHz 9.58 dBm Oce Bw 4,475524476 MHz
T2 1 2,5372378 GHz 12.00 dam T2 1 2.5372378 GHz 8.48 dam
L ] J V- \ JU J ) v

Date: 12.NOV.2016 18.08.18

DCate: 12 NOV 2019 19.08:58

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum [ pectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém  Offset 6.00 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 15.73 dBm| mif1] 14.46 dBm|
20d 697100 GHz 20d e 2.56766000 GHz,
. Un i A BiL A A 514486 MHZ| . | N A ) PP cBx T 4.495504496 MHz
N Y, N . o oy .
f 1 {
d | A d
o - - 0 Y
J \
-10 dem f -10 dbm \
20 d f -20 di \
" N ]
PSPy e | .
- R g e S [ A
fod Y f VA AN
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566971 GHz 15.73 dBm ML 2.56766 GHz 14.45 dBm
T1 1 25652622 GHZ 10.30 dBm oce Bw 4.485514486 MHz T1 1 2.5652423 GHzZ 9.88 dBm oce Bw 4. 495504496 MHZ
T2 1 25697478 GHz 10.01 dBm T2 1 2.5607378 GHz 8.93 dem
L ] J ) - L JU ) ) e

Date: 12.MOV.2018 19.09.38

DCate: 12 NOV.2019 19.09:58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date
Report Version

1 A209 of A278
: Mar. 04, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- M ™M1[1] 17.44 dBm) P . ™M1[1] 16.52 dBm)
20 X . 2.5020630 GHz| 20 3 2.5036210 GHz
R P e T SR 9.010980011 MHz ) T mmd P e R 9.080969031 MHz
e 1
0d . -
! 4
Y -10 dem ‘
e | /
A, p ~ e
- — 20 - ——
Fovnra™ U
.30 di
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502063 GHz 17.44 dBm ML 2.503621 GHz 16.52 dam
T1 1 2,5005245 GHz 10.20 dBm Oce Bw 9.010985011 MHz T1 L 25004545 GHz 10.16 dBm Oce Bw 9.030969031 MHz
T2 1 25095355 GHz 11.64 dam T2 1 25095155 GHz 10.22 dam
L I 4 - [S JL 4
Date’ 12.NOV.2018 182446 DCate: 12 NOV 2018 18:25:06
Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 17.44 dBm) P 16.69 dBm)
20 n = 2 4010 GHz, 20 s 2.5361190 GHz
) s naiiie o e TtV 9.010980011 MHz| . [ i e I 0.030969031 MHz
e 1
/
od od /
/ ]
{ \
-10 dom 5 ‘
PR BT e | b .
P = = el =
A
-0 d
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534401 GHz 17.44 dBm ML 2.535119 GHz 16.59 dam
T1 1 2,5304845 GHz 11.76 dBm Oce Bw 9.010985011 MHz T1 L 2,5304545 GHz 10.71 cBm Oce Bw 9.030969031 MHz
T2 1 25394955 GHz 10.94 dam T2 1 2.5395155 GHz 9.87 dam
L ] J V- \ JU J ) v

Date: 12.NOV.2016 18.25.45

DCate: 12 NOV 2019 19.25:26

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum t"‘? pectrum l"%‘
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
W 17.46 dBm| P mif1]
20d - Y 2.5641610 GHZ| 20 2.8
. |28 haad U oA 8.991008991 MHz| 5 T1 A D B, 8.991008991 MHz
1 1
! i
od od
i
-10 d8m f -10 dém
/ N
" - S I 4
20 d = v 20 e e
-a0d -30 di =
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2564161 GHz 17.45 dBm ML 2.562303 GHz 17.28 dém
T1 1 25605045 GHZ 11.46 dBm oce Bw 8.991008991 MHz T1 1 2.5604845 GHz 10.25 dBm oce Bw 8.991008991 MHZ
T2 1 2 5604955 GHz 11.37 dBm T2 1 2.5604755 GHz 9.62 dBm
L ] J ) - L JU ) ) e

Date: 12.NOV.2018 19.25.08

DCate: 12 NOV.2019 19:26:26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 12.NOV.2016 18:41:33

DCate: 12 NOV 2019 19.41:13

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 14.86 dBm) P ™M1[1] 15.28 dBm)
20 - 1 2.5101370 GHz 2 2.5128050 GHZ]
L GC BN, 13.396605397 MHz L o 13.966633967 MHz
10 3 10 et - -
od 0d
-10 dom -10 dem 4
\
-20 df = -20 d = =
- AT v, ¥ R
frnd= w N RS SA W
-30d et di
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.510137 GHz 14.86 dam ML 2.512805 GHz 15.28 dam
T1 1 2,5008167 GHz 10.13 dBm Oce Bw 13.396603397 MHz T1 L 25008766 GHz 8.63 dBm Oce Bw 13.366633367 MHz
T2 1 2.5142133 GHz 9.37 dom T2 1 2.5142433 GHz 8.97 dam
L I 4 - [S JL 4

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 12.NOV.2016 18.4153

DCate: 12 NOV 2019 19.42.13

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
- N ™M1[1] 16.26 dBm) P ™M1[1] 14.96 dBm)
20 .. 20 2 7220 GHz|
N T b sy | e Pusas B T ) L 13.366633367 MHZ|
1 ” 1 “ “
ad 0 | |
/ i |
-10 dom : -10 dem : y
i ; 4
-20,d8m— - - e 20 d —_ —
el e s Ao ¥ -
|- e
-0 d 30 d
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529995 GHz 16.26 dam ML 2.532722 GHz 14,96 dBm
T1 1 25262667 GHz 9.68 dBm Oce Bw 13.336663337 MHz T1 L 2,5283167 GHz 9.60 dBm Oce Bw 13.366633367 MHz
T2 1 2.5416234 GHz 9.5 dam T2 1 25416833 GHz 8.54 dam
L ] J V- \ JU J ) v

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 12.NOV. 2018 19.4253

DCate: 12 NOV.2019 19:42.33

pectrum [ pectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 15.74 dBm| mif1]
20d - ¥ 2.5639690 GHZ| 20d 1T
5 N PP SV N P, PP S 3.396603397 MHz, . T eIy o GepBran, T2
1 1 =
i | |
od od
f /
-10 dém T -10 dém f
-z0d o -20d
. (T T e o W M
A S v il T A
-a0d -30 di
a0 -40
50 d -0 d
-60 dém -60 dém
70 df -70 di
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,563969 GHz 15.74 dBm ML 2.558754 GHz 14.85 dBm
T1 1 28558167 GHz 11.09 dem Oce Bw 13.396603397 MHz T1 1 2.5558167 GHzZ 8.93 dBm oce Bw 13.336663337 MHz
T2 1 25602133 GHz 11.50 dBm T2 1 2.5601533 GHz 9.23 dbm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum s um &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- M|[\i 19.70 dBm) P a1 M1[1] 19.26 dBm)
20 oL 1o 2.5151150 GHz| 20 N s 2.5124780 GHz
" 1 OccBw 18.901698302 MHz] o il 16.301698302 MHz
e 1
J \ /
f \ /
ad / \ 0 f
/ |
-10 d8m Jl‘ H
|~ s i N
P e > -
-0 d
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.518115 GHz 19,70 dam ML 2.51478 GHz 19,26 dam
T1 1 25008492 GHz 11.84 dBm Oce Bw 18.301638302 MHz T1 L 2,5008891 GHz 10.53 dBm Oce Bw 18.301696302 MHz
T2 1 2.5191508 GHz 12.21 dam T2 1 2.5191908 GHz 11.22 dam
L I 4 - [S JL 4

Date: 12.NOV.2016 18:58.01

DCate: 12 NOV 2018 19.57.41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum s pectrum &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- 1 19.19 dBm) P M1 M1[1] 18.50 dBm)
20 A -~ 2.5289660 GHZ| 20 ~pp— 2.5340010 GHz
il 18.901698302 MHz Y 18.981618382 MHz
mn T 10 7 T
/ 4 | \
ad \ 0 : RI
-10 dom -10 dem j
i, S A Lk
| ool == | -20 e = =T —
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dBm
70 d 70 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2528966 GHz 19.19 dam ML 2.534001 GHz 18.50 dam
T1 1 2,5258691 GHz 11.39 dBm Oce Bw 18.301638302 MHz T1 L 2,5257692 GHz 11.21 dBm Oce Bw 18.361616362 MHz
T2 1 25441908 GHz 11.58 dam T2 1 2.5441508 GHz 11.49 dam
L ] J V- \ JU J ) v

Date: 12.NOV.2016 19:58:21

DCate: 12 NOV 2016 19.58:41

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum t"‘? pectrum l“%‘
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 19.49 dBm| mif1] 18.31 dBm|
204 | 20d B 2.5526870 GHz
Gec Bw R R 1B.341658342 MHz
0 7 10 ] ¥
/ J
od - od
i ]
o -10 dbm /
~ iy -
e | -20 dam———= = S
N
30 d -30 di
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,558402 GHz 19.43 dBm ML 2.552687 GHz 18.31 dBm
T1 1 2,5508092 GHzZ 11.25 dBm oce Bw 18.341658342 MHz T1 1 2.5507692 GHz 10.59 dBm oce Bw 18.341658342 MHz
T2 1 25691508 GHz 10.93 dBm T2 1 2.5601109 GHz 10.26 dBm
L ] J ) - L JU ) ) e
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Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

A212 of A278
Mar. 04, 2020
Rev. 01

Page Number :
Report Issued Date :
Report Version
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Report No. : FG982718B

LTE Band 7

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI1[1] 15.06 dBm)| P 16.11 dBm)|
20 y . 2.50281000 GHz| 20 ¥ 2.5021830 GHz|
Ty e A ) A QEE B A ol 4455544456 MHz N e aadihei £.901008991 MHz|
10 P AN M L\ PEE BN Py 10 -
/ /
d | i |
o f T 0 7 ¥
10 dem A | 10 dém [ \
7 1 / L
s N - P
-z0d —— ~ — o0 d o . -
A M e |~ ]
-0 d -30 d
0 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50281 GHz 15.06 dam ML 2.502183 GHz 16.11 dam
T1 1 2,5002622 GHz 8.53 dBm Oce Bw 4,455544456 MHz T1 L 2.5005245 GHz 9.51 dBm Oce Bw £.991008991 MHz
T2 1 25047378 GHz 10.05 dam T2 1 25095155 GHz 9.78 dam
L I 4 - [S JL 4
Date’ 12.NOV.2018 201408 Date: 12 NOV 2018 20:22:23
Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 15.04 dBm) P MILLT 16
20 - 2.53669800 GHz| 20 'y 2.5 5
0 I NN L WA 4475524476 MHz . A B et et £.991008991 MHZ]
/ \ \
d | i \
o 7 " 0 {
-10 dem \\ -10 dBm \L
“ A s R
-20d ATy . | 20 den- — SR _ .
AV ~ L,
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.536698 GHz 15.04 dam ML 2.537557 GHz 16.31 dam
T1 1 2,5327622 GHz 10.02 dBm Oce Bw 4,475524476 MHz T1 L 2,5304645 GHz 10.61 dBm Oce Bw £.991008991 MHz
T2 1 2,5372378 GHz 9.01 dam T2 1 2.5394555 GHz 9.91 dam
L ] J V- \ JU J ) v
Date’ 12.NOV.2018 2011418 Date: 12 NOV 2018 20:22:33
pectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 15.10 dBm) . MiL1] 15.97 dBm)
20d Y 798000 GHz| 20 a1 : 2.5644810 GHz|
o A e A e Qe By o T2 4466 MHZ . LIS PR B £.071028071 MHZ|
1 1
1] \
| /
od - od \
/ \ / \
-10 dBm B + -10 dém T
\
/ \ Y
/ di S, \
A o <0 d 7= ~—
i PN LW ~ S R
=30 di
40 -40
50 d -0 d
-60 dBm -60 dem
70 df -70 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.56798 GHz 15.10 dBm ML 2,564481 GHz 15.97 dBm
T fy 2,5652722 GHz 10.31 dam oce Bw 4,455534466 MHz T L 25605045 GHz 9.97 dam oce Bw 8.971028971 MHz
T2 1 25697378 GHz 10.14 dBm T2 1 2.5694755 GHz 10.30 dBm
L J J ) e L Jjd ] ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Date: 12.NOV.2016 20:30.36

JL

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 13.8a dBm) P 19.03 dBm)
20 N M1 2.5109170 GHz| 20 2.5071630 GHz|
o I T (e T T ) 13.426575427 MHz . 18.101898102 MHz
,‘ |
0d | | Qd
{
-10 dom ‘ -10 dem
/ I W
20 d o e o] —
Y T, N
L
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50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.510017 GHz 13.83 dam ML 2.507163 GHz 19.03 dam
T1 1 2,5008167 GHz 10.02 dBm Oce Bw 13.426573427 MHz T1 L 2501009 GHz 10.38 dBm Oce Bw 18.101696102 MHz
T2 1 2.5142433 GHz 9.27 dam T2 1 2.5191109 GHz 11.21 dom
L I 4 -

Date: 12, NOV 2019 20:38:50

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Date: 12.NOV.2016 20:30.48

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 14.94 dBm) P
20 t 0190 GHz| 20 1= 2.5
N O O I ey T 3.396603397 MHz It 18.261738262 MHz
10 + = - 10 3
[ | /! \
od 0d
f T \
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- T -10 dem
o ! - N —
7 S - B e
RV -
.30 di
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536019 GHz 14,94 dBm ML 2.531923 GHz 18.55 dam
T1 1 2,5263167 GHz 10.61 dBm Oce Bw 13.396603397 MHz T1 L 25257692 GHz 11.38 dBm Oce Bw 18.261736262 MHz
T2 1 2.5417133 GHz 10.43 dam T2 1 2544031 GHz 10.19 dam
L ] J V- \ JU ) v

Date: 12, NOV 2019 20:39.00

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 12.NOV.2018 20.30.56

pectrum [ pectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
. mil1] 14.64 dBm| mi[1] 18.74 dBm|
20 M 2.5664560 G 20d 2.5697 ;
1 ) 2.5664560 GHZ| —— A 2.5692770 GHz
. E P R o T 13.426573427 MHz . 0Gc B 1B.261738262 MHz
1 e ' 1
| \ 7
d | i /
o - - 0
-10 dem 7 \l adem /
/ lﬂ —
-z0d 204 S
e T <20 dBm —
RV Wl Y S .
-0 d el -30d
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566456 GHz 14.64 dBm ML 2.563277 GHz 18.74 dBm
T1 1 28557567 GHz 10.32 dém Oce Bw 13.426573427 MHz T1 1 2.5508092 GHz 11.13 dém Oce Bw 18.26173B262 MHZ
T2 1 25601833 GHz 8.78 dbm T2 1 2.5600709 GHz 10.70 dBm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém
SGL Count 100/100

offset 6.00 d& Mode Auto Sweep

@1 AvgPwr @1 avgpwr
Limit ¢heck PABS ,;gjgb?m?midﬁk"ﬁg, PABS
20 B[ _FPURIOUS | INE_ABS PABS H Cibve 'I—'IIRIﬁ 1S_LINE_ABS PABS
10 dBm 1 10 dém - \
0 dém ‘I 0 dBm ‘ ‘
10 dBm 10 dem
v A Al [ ]
SPURIOUS_LINE ABS_ I ] T 20 dem j l T
-30 dBm A [ \
40 dBm ,,P(M\MJ Hj
-50 dBm
-50 dBm 60 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49170 GHz -35.15 dBm -10.15 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.66 dBm -9.34 db
2.494 GHz 2.496 GHz 1.000 MHz 249599 GHz -29.82 dém -16.82 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -17.01 dBm -7.01 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49621 GHz -28.96 d&m -18.96 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67401 GHz -34.97 dbm ~24.97 db
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -17.60 dBm -7.60 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57505 GHz -43.89 dBm -30.90 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 21.30 dBm -8.70 d& 5.576 CHz 2.505 GHz 1.000 MHz 5 57826 GHe 3382 cbm .63 db
\
) i )

Date: 12.NOV 2018 19:11:17

Date: 12 NOV 2019 19:19:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12.NOV. 2019 19:14.41

o
= S um
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKABS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS _LINE_ABS PAKS
10 dem 10 dBm
0 dem \
-10 dBm l
a0 da {
SPURIOUS_LINE_ABS_ \ |
-30 dBm -30 dem ”ﬁ*“
-40 dBm M -40 dBm MM
P i M
50 dBm 50 dBm e
40 derm 60 dem
70 dam -70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249586 GHz =36,75 dbm Zil.75 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56773 GHz 7.65 dBm -22.35 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -20.07 dém -16.07 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -23.85 dBm -13.85 d8
2496 GHz 2.499 GHz 1.000 MHz 249896 GHz -18.59 dém -6.50 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -20.08 dém -10.05 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -22.81 dém -12.81 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57501 GHz 53,35 dbm 1635 dB
2,500 GHz 2,508 GHz 100,000 kHz 250239 GHz 7,66 dem -22.34 dB 5.576 GHz 2.505 GHz 1.000 MHz 5 57800 iz 33 .95 dBm 525 dn
T
i - i t b
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SPORTON LAB.

FCC RF Test Report Report No. : FG982718B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dbm  Offset 6.00 dB Mode Auto Sweep RefLevel 26.00 d2m  Offset 6.00 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
Limit ¢heck PABS L SPURIRIECHBEKABS_ PABS
20 B[ _FPURIOUS | INE_ABS PABS p 20PpE 'I—'IIRIﬂ 1S_LINE_ABS PABS
10 dem | 10dBm
dBm i 0 dem j
-10 dBm \ -10 dem f
o Al - ,
SPURIOUS_LINE_ABS_ ‘ \ ﬂ i 20 dem ﬂ J ‘ T
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-40 dem f-e.,w\ P e \*"Jl ‘ n dan—p J w)‘""\ H[W\\
-50 dBm | I, T el Y
60 dom 60 dm
0 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz £.454 GHp 1.000 MHg 2:49180 GHz -38.63 dBm -13.63 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.69 dBm -10.31 dB
2.494 GHz 2.496 GHz 1.000 MHz 249597 GHz -33.07 dem -20.07 d& 2.570 GHz 2,571 Gz 100,000 kHz 2 57000 GHe 217,98 dBm o8 ds
2.496 GHz 2:499 GHz 1.000 MHz 249631 Gz -91.92 dém -21.92 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -33.57 dem -23.57 d8
2.435 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -17.82 dBm -7.82 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57503 o= 4429 dBm 3129 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 20.40 dem -9.50 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57821 GHz -34.12 dBm -9.12 d8
T
i J1 "

Date: 12.NOV 2018 19:12:25

Date: 12 NOV 2019 19:18:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12,.NOV.2019 19:13:33

] um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKABS PABS
20 dEmH SPURIOUS_) INE_ABS PABS 20 deP SPURIOUS _LINE_ABS. PAKS
10 dem 10 dém
0 dBém
-10 dBm
a0 da
SPURIOUS_LINE_ABS_ | l
-30 dBm | :
-40 dBm M‘ -40 dBm mw
-50 dBm fam ™| -50 dBm MM
40 derm 60 dem
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2,49394 GHz -38.40 dBm -13.40 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56626 GHz 6.77 dBm -23.23 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -31.01 dém -18.91 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.29 dBm -16.29 dB
2496 GHz 2.499 GHz 1.000 MHz 249900 GHz -21.26 dém -11.26 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -22.24 dBm -12.24 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -25.45 dém -15.45 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.57502 GHz ~31.64 dBm 1664 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50306 GHz £.49 dém -23.51 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57606 GHz -34.89 dBm -0.89 d&
T
Il 1 P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dbm  Offset 6.00 dB Mode Auto Sweep RefLevel 26.00 d2m  Offset 6.00 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS ,Erjglr?iﬂ?f.liiﬂﬁk“ﬁg, PABS
20 B[ _FPURIOUS | INE_ABS PABS ﬂ 20PpE 'I—'IIRIﬂ 1S_LINE_ABS PABS
10 dBm \ 10 dém | l
dBm . 0 dem l !
10 dem h -10 dBm
e N |{ -
SPURIOUS_LINE_ABS_ l 1 ]‘ j 20 dem r l T
-30 dem } \ ” ‘ 0 dBm ‘\ j L
40 dBm m M oy J \ J 0 da,rh F i Fm\
-50 dBm JJ'F el - I HWVJ \
-0 dem 60 dBm
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2.49¢ GH2 1.000 MHz 249159 GHz -38.20 dém -13.20 d8 2,565 GHz 2.570 GHz 100.000 kHz 256962 GHz 19.42 dbm -10.58 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49589 GHz -32.74 dém -19.74 d8 2.570 GHz 2571 GHz 100,000 kHz 2 7000 GHe 217,89 dm 7o ds
2.496 GHz 2:499 GHz 1.000 MHz 249612 GHz -91.80 dém -21.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67398 GHz -35.97 dem -25.97 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -17.65 dBm -7.65 dB 5575 CH= 2576 Ghz 1,000 MHz > e7E00 oHe 44 90 dBm 3190 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 20.21 dem -9.79 d& 2,576 GHz 2,595 GHz 1,000 MHz 2,57845 GHz -34.90 dBm -9.50 dB
Y
I 1 P

Date: 12.NOV 2018 20:18:45

Date: 12 NOV 2019 20:21:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12.NOV.2019 20:19:57

] um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBEKABS PABS
20 dEmH SPURIOUS_) INE_ABS PABS 20 deP SPURIOUS _LINE_ABS. PAKS
10 dem 10 dém
0 dBém ,r + dem ‘
-10 dBm l F10 dBm l
on da - 20 dBm
SPURIOUS_LINE_ABS_ K l
-30 dBm M’ -30 dem o
-40 dBm Mﬁ" -40 dBm "'M-‘mw,
-50 dBm i -50 dBm. M o r—
40 derm 60 dem
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2,49378 GHz -37.91 dém -12.51 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56629 GHz 6.98 dBm -23.02 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -31.00 dém -18.00 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.86 dBm -15.86 dB
2496 GHz 2.499 GHz 1.000 MHz 249898 GHz -19.02 dém -9.02 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -21.24 dBm -11.24 d8
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -24.00 dém -14.00 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.57513 GHz -30.41 dBm 17418
2.500 GHz 2.505 GHz 100.000 kHz 2.50349 GHz ©.96 dBm -23.04 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57601 GHz -33.11 dbm -8.11 db
T
Il 1 P

Date: 12.N0V.2019 20:22:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

1 A217 of A278
: Mar. 04, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 12.NOV 2018 19:27-44

Date: 12 NOV 2019 19:35:40

spectrum x| spectrum
Ref Level 26.00 dbm  Offset 6.00 dB Mode Auto Sweep RefLevel 26.00 d2m  Offset 6.00 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS ,Erjglr?iﬂ?(‘.liil‘ﬁk"ﬁg, PABS
20 B[ _FPURIOUS | INE_ABS PABS ll 20 AP E—krURTOUS LINE ﬁ PABS
10 dBm | 10 dBm H
dBm “\ 0 dem H \
10 dem ; ll -10 dBm J ‘
oo - [l -20 dem
SPURIOUS_LINE ABS_ J l J l L T
fa N | i i
-40 dem Jqﬂ Vi o dBm "
/ Wl g ) | T AN /N
-50 dem | ! sy dey o
I T P e’ gt T s R -
-0 dem 60 dBm
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2475 GHZ 2,400 GH2 1.000 MH2 2.48315 GHz -44.27 dBm -19.27 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 20.26 dBm ~5.74 db
2.490 Gz 2.495 GHz 1.000 MHz 249177 GHz -29.22 dém -16.22 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -26.21 dBm -16.21 dB
2.496 GHz 2:499 GHz 1.000 MHz 249899 Gz -33.81 dém -23.81 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -38.36 dBm -28.36 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -24.30 dBm -14.30 dB 5575 CH= 2580 GHz 1,000 MHz > e7537 e 3975 dBm 2675 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50056 GHz 21.21 deém -8.79 d& 2,580 GHz 2,595 GHz 1,000 MHz 2,58705 GHz -38.55 dbm -13.55 db
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12.NOV.2019 19:31.08

Date: 12.N0V.2019 19:32:16

S um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURTOUS _LINE_ABS PAKS
10 dem 10 dém
0 dem lr-v u "‘1{ o e A \
-10 dBm J I Jw dBm \
on Ho 20 dBm
SPURIOUS_LINE_ABS_ ./-M‘—LNJ [\ m: ‘
-30 dem - .~
—— 40 dim
..,«-"w -50 dBm. s
W
40 derm 60 dem
70 dam -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz ] |[ 'start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249013 GHz =36,43 dbm -il.48 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56645 GHz 5.19 dBm -24.51 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49583 GHz -23.31 dém -10.31 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57004 GHz -24.25 dBm -14.25 dB
2496 GHz 2.499 GHz 1.000 MHz 249897 GHz -19.07 dém -9.07 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -21.75 dem -11.75 d8
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -22.85 dém -12.85 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57501 GHz ~25.99 dBm 12,99 a8
2.500 GHz 2.510 GHz 100.000 kHz 2.50454 GHz 4.06 dBm -25.04 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58021 GHz -33.09 dbm -8.09 db
T
Il 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date
Report Version

: A218 of A278
: Mar. 04, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr 01 avgrwr

Limit ¢heck PAES ,;gjgb?ﬁl?(‘.lidﬁk'\ﬁg, PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS ﬂ Eifve _$PURIOUS_LINE Aﬂk PASS
10 dBm 10 dBm

0 dem

I
-10 dBm J \
|

)
-10 dBm: ‘
]

o Aa
SPURIOUS_LINE_ABS_

-30 dBm JJ \

-20 dBm

-40 dBm \ Iﬂ \ rw\
-50 dBm Fais'N f IM M’\ f
~ e o W L TN A

-50 dBm

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48314 GHz -45.48 dBm -20.48 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56541 GHz 19.61 dBm -10.19 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49176 GHz -32.89 dém -19.89 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -23.98 dBm -13.98 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -36.47 dém -26.47 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -39.46 dBm -29.46 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -25.42 dBm -15.42 dB 2,575 GHz 2.580 GHz 1,000 MHz 2.57830 GHz -38.80 dBm -25.30 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50057 GHz 20.71 dBm -9.29 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58734 GHz -38.72 dBm -13.72 dB
\
i il W

Date: 12.NOV 2018 19:28:52

Date: 12 NOV 2019 19:34:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12.NOV.2019 19:30:00

] um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
dEmH SPURIOUS_) INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAKS
10 dem 10 dém
0 dem ]M"'"' 1
-10 dBm i
. J S
SPURIOUS_LINE_ABS_ MML \ [
" #...
’P" N TG et
[ ——..
v
s
o 50 dBm
M
40 derm 60 dem
70 dam -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -37.26 dém -12.26 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56525 GHz 3.73 dBm -26.27 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -24.46 dem -11.45 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -27.73 dBm -17.73 d8
2496 GHz 2.499 GHz 1.000 MHz 249894 GHz -21.02 dém -11.02 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -26.17 dem -16.17 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -25.03 dém -15.03 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57512 GHz ~29.68 dBm 1668 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50348 GHz 3.85 dBm ~26.0S d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58004 GHz -35.60 dbm -10.60 dB
T
Il 1 P

Date: 12.N0V.2019 19:33:24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

1 A219 of A278
: Mar. 04, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



s=amranas. FCC RF Test Report Report No. : FG982718B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

0 dBm

|
]
50 dBm M\th . = K—.M e’ V\J\ Wﬁl sh dem J - fdj MWJA\M ‘fw\

spectrum x| spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr

Limit ¢heck pPaES ,;gjglr?iﬂiciidﬁk“ﬁ?, PABS

20 B[ _FPURIOUS | INE_ABS PABS ﬂ Eifve _$PURIOUS_LINE AﬂL PASS
10 dBm 10 dém ”

dBm H 0 dem } \
-10 dBm J \ -10 dBm J ‘

~n a 4 ~

SPURIOUS_LINE_ABS_ J ‘l ” 20 dem i I‘ ‘
-30 dem 1 \‘ i o dem | '\
-40 dBm '] | l \

-50 dBm 60 dBm.

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |

2,475 GHz 2.490 GHz 1.000 MHz 2.48296 GHz -45.32 dBm -20.32 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 19.63 dBm -10.37 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49176 GHz -34.41 dém -21.41 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -27.51 dBm -17.51 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -37.11 dBm -er.11 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -39.33 dBm -29.33 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -27.27 dBm -17.27 dB 2,575 GHz 2.580 GHz 1,000 MHz 2.57824 GHz -40.69 dBm -27.60 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 19.63 dBm -10.37 dB 2,580 GHz 2.595 GHz 1,000 MHz 2.58730 GHz -39.49 dbm ~14.43 db

]" 1

Date: 12.NOV 2018 20:27-02

i

Date: 12 NOV 2019 20:29:18

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
IPile _sPURTOUS | TNE_ABS PABS 20 OB\ G $PURIOUS L INE_ABS PASS
10 dBm 10 dBm
0 dém l"““‘““"' i “'“'1 Tlam "'"‘*"hl
-10 d&m ‘ l 10 dBm i
o0 da - 20 dBm ‘
SPURIOQS_LINE_ABS_ MW w [
-30 dem
~ R
-40 dBm [t
s 50 dem
60 dem 60 dBm
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -37.35 dBm -12.35 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56355 GHz 4.34 dBm -25.66 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -24.62 dBm -11.62 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -26.76 dBm -16.76 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49862 GHz -20.83 dBm -10.83 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57150 GHz -23.50 dBm -13.59 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49983 GHz -25.24 dBm -15.24 dB 5 575 GH= 2,580 GHz 1,000 MHz 2.57503 GHz Z27.23 dbm Z14.23 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50576 GHz .16 dBm -25.84 d8 2.580 GHz 2.595 GHz 1.000 MHz 2.58029 GHz -34.03 dBm -9.03 dB
T
) i )
Date: 12.NOV 2019 20.28.10 Date: 12.NOV.2019 20.30:26
Sporton International (Kunshan) Inc. Page Number 1 A220 of A278
TEL : +86-512-57900158 Report Issued Date : Mar. 04, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : Q2QH33NCSA



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 12.NOV 2019 19:44:11

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
Limit ¢heck PABS ,Egjglﬁ?iWEE‘.lidEk'\Eg, paBs
20 B[ _FPURIOUS | INE_ABS PABS \\ Cifve _$PURIOUS_LINE_ABS, ﬂ PAES
10 dBm | 10dBm {
dBm M_ 0 dem l ll
-10 dBm T / k -10 dem ! \
e | Al |
SPURIOUS_LINE_ABS_ \ ‘ \\ “ 20 dBm: )‘ ‘ |
o J | | ﬁ fl\
-40 dem "'M'\ _4h dBm
LA T N A
-50 dBm 7 S — S ] 7 ||| P9 dem e e — .
-0 dem 60 dBm
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ] |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 248778 GHz -31.26 dBm -6.26 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56016 GHz 20.13 dBrm -9.87 dB
2.490 Gz 2.495 GHz 1.000 MHz 2,49425 GHz -40.70 dém -27.70 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -25.15 dBm -15.15 dB
2496 GHz 2.499 GHz 1.000 MHz 249898 GHz -35.28 dém -25.28 dB 2,571 GHz 2,575 GHz 1,000 MHz 257108 GHz -38.41 dbm -28.41 db
2.489 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -22.13 dBm -12.13 dB 5575 CH= 2 585 GHz 1000 MH= 5 canae ore 4547 om oo 47 dn
2.500 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 21,28 dém -8.72 dB 5 EBE GHz 5 555 Chs 1000 M 5 2090 CHa 5177 dbm 2677 B
Y
) i )

Date: 12 NOV 2019 19:52:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12.NOV.2019 19.47.368

S um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS paBs
20 dEmH SPURIOUS_)INE_ABS PABS 20 dPWIP SPURIOUS_LINE_ABS PABS
10 dem 10 dém
0 ded A ity 0 i . s,
asm K 1]
-10 dBm , ][ \ -10 dem ‘
a0 darm L ‘ L -20 dBm 1 |
SPURIOUS_LINE_ABS_ ] ” / k \\ e l
I st A0 dem Ty R
o]
e 40 dBm ~———
-»-M -50 dBm. w""‘-:_w
40 derm 60 dem
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,49046 GHz =30,59 dbm -5.58 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56011 GHz 3.33 dBm -26.67 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49548 GHz -23.97 dém -10.97 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -25.05 dBm -15.05 dB
2496 GHz 2.499 GHz 1.000 MHz 249889 GHz -20.47 dém -10.47 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -23.09 dém -13.00 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -23.57 dém -13.57 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57511 GHz 55 44 dBm 12 44 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,50886 GHz 3,56 dem -26.44 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 SB511 GH2 36 21 dim Z1191 B
T
I 1 P

Date: 12.N0V.2019 19:.48:44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date

Report Version : Rev. 0

1 A221 of A278
: Mar. 04, 2020

1



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 12.NOV 2018 19:45:20

Date: 12 NOV 2019 19:51:00

spectrum x| spectrum
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS ,EFA‘QI;?ME:*AMEUE?, PABS
20 B[ _FPURIOUS | INE_ABS PABS r\ 0 e —fPURTOUS LINE_ABS n PAES
10 dBm ‘l 10 dBm {
dBm J}H 0 dem J \
10 dem . i L -10 dBm -
o o ‘ f A ~ { \ ‘
SPURIOUS_LINE_ABS_ \ ﬂ FI ” 20 dBm: M \ |
-30 dem % I l -3p dem ]
o, F A
-40 dBm f ,‘n | * (|| 40 dem .U \
. \ nmuﬂ\ l Al - Pl N
50 dam i R —— ] -50 dBm 1 < S
-0 dem 60 dBm
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz || 'start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 248741 GHz -31.62 dBm -6.62 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56017 GHz 19.58 dBm -10.42 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49447 GHz -41.37 dém -28.37 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -24.59 dBm -14.59 dB
2496 GHz 2.499 GHz 1.000 MHz 249897 GHz -35.13 dém -25.13 dB 2,571 GHz 2,575 GHz 1,000 MHz 257108 GHz -39.55 dbm -29.55 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -20.40 dBm -10.40 dB 5575 CH= 2 585 GHz 1000 MH= 5 canan ore 4333 dom e
2.500 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 19.92 dém -10.08 d& 5 EBE GHz 5 555 Chs 1000 M 5 enon? Cha 5163 dbm “26.23 B
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L2
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 d8m Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS paBs
IPile _sPURTOUS | TNE_ABS PASS 20 AB[\G $PURIOUS L INE_ABS PASS
10 dBm 10 dBm
0 dem o ] 0 et ,...\
-10 dem . f 1 -10 dBm
SPURIOUG LINE_ABS } -Ln dBm ! ‘|
- — e | | -
Mw"‘ s 0 dem ey S —
W—— -40 dBm [,
#‘M 50 dBm P |
-&0 dBm 60 dBm.
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49031 GHz -33.00 dBm -8.00 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56232 GHz 2.21 dbm -27.79 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49573 GHz -25.80 dBm -12.80 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -28.27 dBm -19.27 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49870 GHz -23.24 dém -13.24 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57212 GHz -25.91 dBm -15.91 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -26.33 dBm -16.33 dB 2.575 GHz 2.585 GHz 1,000 MHz 257535 GHz 257,52 dBm Z14.52 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50858 GHz 2,42 dBm -27.58 dB 5.585 GHz 5.595 GHz 1,000 MHz 2.58513 GHz 37.26 dbm J12.26 dB
\
) i )
Date: 12.NOV 2019 19.46.28 Date: 12.NOV.2019 19.49:52
Sporton International (Kunshan) Inc. Page Number 1 A222 of A278
TEL : +86-512-57900158 Report Issued Date : Mar. 04, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : Q2QH33NCSA



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 avgpwr
Limit ¢heck PABS ,Egjglp?iWEDJIdEk“E?, paBs
20 dEmu SPURIOUS_LINE_ABS PABS r\ Cifve _$PURIOUS_LINE_ABS, |“ PAES
10 dBm | 10 dBm {J
dem JHL 0 dBm J \
-10 dBm . { i -10 dem ;
o [ - I \
SPURIOUS_LINE_ABS_ \ y‘ l\ ” 20 dBm: ; \l |
-30 dBm r \ I { -3n dBm H ‘
-40 dBm y J w\ - L dBm '\
-50 dBm /»\ T i \ L dBm 1 )P -y f
- R e, { I { g . —
oo o) h Wvyr ey
-50 dBm 50 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48742 GHz -34.11 dBm -9.11 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56914 GHz 18.96 dBm -11.04 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49416 GHz -42.02 dém -20.02 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -24.29 dBm -14.29 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -39.56 d&m -29.56 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -39.38 dBm -29.38 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -22.18 dBm -12.18 dB 5 575 GH= 2,58 GHz 1.000 M2 2.58241 GHz 4354 dBm 3054 de
2,500 GHz 2.515 GHz 100,000 kHz 2.50083 GHz 20.17 dBm -9.63 d& .585 GHz 2.695 GH2 1.000 MHz 5 58017 GHz 52.10 cbm ~27'10°db,
\
) i )

Date: 12.NOV 2018 20:33:42

Date: 12 NOV 2019 20:35:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12.NOV.2019 20:32:34

Date: 12.NOV.2019 20:34:50

] um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS paBs
20 dEmH SPURIOUS_) INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PABS
10 dem 10 dém
0 dBém = \ 0 e '-q-\
-10 dBm , | -10 dem
RGOS, LINE_ABS } = [ } 0 dem ‘|
..s“’“ "U‘] IJ:-iu dem L‘
J*’"M 40 dom [,
e
et ——
— 50 dBm —
40 derm 60 dem
70 dam -70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -32.51 dém -7.51d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56157 GHz 2.52 dBm -27.48 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49547 GHz -24.94 dém -11.94 di 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -27.74 dBm -17.74 dB
2496 GHz 2.499 GHz 1.000 MHz 249895 GHz -22.25 dBm -12.25 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -24.96 dem -14.96 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -26.05 dém -16.05 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57515 GHz 5722 dBm 1422 0B
2,500 GHz 2.515 GHz 100,000 kHz 2,50629 GHz 2,22 dém -27.77 d& 5.585 GHz 2.505 GH2 1.000 MHz 5. 58502 GHz 36,60 dBm 11908
T
Il 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date
Report Version

1 A223 of A278
: Mar. 04, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Sp

um

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
Limit ¢heck PABS L SPURIRIECHBEKABS_ PABS
20 B[ _FPURIOUS | INE_ABS PABS ﬂ 20 e —FrURTOUS [INE_ABS W\“l
10 dBm 10 dBm |
dem JH\ 0 dBm J‘\
-10 dBm H 10 dem
I ! fl |
o Aa E Y
SPURIOUS_LINE_ABS_ [ i H I( 20 dBm: f "! |
-30 d8m I"’ 1 h b dem I i \Lt
-40 dam—m 40 dBm I I
sl / L™
50 dBm 4 b\“_ %ﬂn _?‘ﬂ"' L‘\M \Hl IliL J i 3 dem P. “ }tl "*'l-.___ o -
0 WM BN AN e
-50 dBm 50 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48353 GHz -37.59 dBm -12.55 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 19.70 dBm -10.30 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49219 GHz -39.83 dém -26.83 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -26.20 dBm -16.20 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -40.56 d&m -30.56 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -41.39 dBm -31.39 d8
2,459 GHz 2.500 GHz 500,000 kHz 2.49954 GHz -24.86 dBm -14.86 dB 5 575 GH= 5,500 GH2 1.000 M2 2.67789 GHz 43 49 dBm 3049 de
2,500 GHz 2.520 GHz 100,000 kHz 2.50112 GHz 19.84 dBm -10.16 dB 5.500 GHz 2.505 GHz 1.000 MHz 5 58032 GHe T 26 05 db,
\
) i )

Date: 12.NOV 2018 20-00-3%

Date: 12 NOV 2019 20:08:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dEmH SPURIOUS_) INE_ABS PABS 20 deP SPURIOUS _LINE_ABS. PAKS
10 dem 10 dém
0 dBém W 0 W .W
-10 dBm I‘ | -10 dem |
SPURIGUS. LINE_ABS | 40 dBm l
..--#"""M ,‘j f50 dem \‘L = .,
I e ' -
/f -40 dBm \M
50 dBm S
60 dem
70 dam -70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz || Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -29.87 dém -4.87 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55625 GHz 2.24 dBm -27.76 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -23.93 dém -10.93 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -24.09 dBm -14.00 dB
2496 GHz 2.499 GHz 1.000 MHz 249893 GHz -22.00 dém -12.00 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57120 GHz -22.66 dBm -12.66 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49993 GHz -22.58 dém -12.58 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57513 GHz ~24.83 dBm 11838
2,500 GHz 2.520 GHz 100,000 kHz 2,50050 GHz 1,83 dBm -28.17 dB 5.500 GHz 5 565 GHz 1.000 MHz 5.55004 GHz 42,16 dBm S17 18 B
T
I N TN «

Date: 12.NOV.2019 20:04.04

Date: 12.NOV.2019 20:05:11

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date
Report Version

1 A224 of A278
: Mar. 04, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

pec m

Spectrum

Ref Level 26.00 dBm  Offset 6.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 26,00 dém
SGL Count 100/100

offset 6.00 d& Mode Auto Sweep

@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS ,;gjgb?ﬁf(‘.lmﬁk"ﬁg, PABS
20 B[ _FPURIOUS | INE_ABS PABS “ Cifve _$PURIOUS_LINE_ABS, u,\-.-»q\
10 dBm 10 dBm H
dBm JH\ 0 dem ll
-10 dem f l -10 dem +
1 /1 |
ot o E )
SPURIOUS_LINE_ABS_ | ‘) k| ” 20 dBm ’ t 1\ |
-30 dem ’ \ “ 30 dem I I
-40 dem l‘ / ‘ -40 dBm ! \
-50 dBm jﬂ . A"—"'M MWL ;‘b,w“ “ i % A J& WN e iy L
-0 dem ’50 dbm
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|| Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHZ £.490 GHp 1,000 MHz 248315 GHz -37.73 dBm -12.73 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 18.51 dBm -11.49 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49229 GHz -40.30 dém -27.30 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57002 GHz -25.21 dBm -15.21 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -40.75 dBm -30.75 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -41.36 dBm -31.36 d&
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -23.38 dBm -13.38 dB 5575 CH= 2590 GHz 1,000 MHz 257753 oHe 4358 dBm 068 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 19.70 dém -10.30 dB& 2.590 GHz 2.595 GHz 1.000 MHz 2.59190 GHz -53.12 dbm -28.12 dB
Y
I 1 P

Date: 12.NOV 2018 20:01:47

Date: 12 NOV 2019 20:07:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAKS
10 dBm 10 dBm
0 dem ('N' 0 flé - W
-10 dem [ 1] -10 dBm I
SPURIBUS, LINE_ABS | i LL -0 dem L I
-30 dem L V"J = '_;Eu dem l‘f- S —]
-40 dBm -40 dBm ‘\‘““‘w‘
-50 dém -50 dBm
-60 dem -60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] |[ 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249040 GHz =32,13 dbm -7.13 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55720 GHz 1.01 dém -28.99 db
2.480 GHz 2.496 GHz 1.000 MHz 249589 GHz -26.41 dBm -13.41 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -28.02 dBm -18.02 dB
2496 GHz 2.499 GHz 1.000 MHz 249896 GHz -24.13 dBm -14.13 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -26.56 dBm -16.56 d&
2.499 GHz 2.500 GHz 500,000 kHz 2.49998 GHz -25.72 dBm -15.72 dB 5 £75 GH= 2,590 GHz 1,000 Mz 2.57512 GHz ~28.31 dBm i3l ds
2.500 GHz 2.520 GHz 100.000 kHz 2.51119 GHz 0.98 dBm -20.02 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59022 GHz -43.33 dBrm -18.33 dB
Y
I it i

Date: 12.NOV.2019 20:02:55

Date: 12.N0V.2019 20:06:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date
Report Version

1 A225 of A278
: Mar. 04, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG982718B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
Limit ¢heck PABS L SPURIRIECHBEKABS_ PABS
20 B[ _FPURIOUS | INE_ABS PABS “ 20 e —FrURTOUS [INE_ABS W\“W
10 dBm 10 dém H
HL |
-10 dBm J 10 dem
[ ] I |
o Aa E Y
SPURIOUS_LINE_ABS_ [ ] ” 20 dBm: I| & |
-30 dBm j l “ -340 dem I li
-40 dem j"ﬂ k} | 40 dem i
A i Y ) “ JJ ‘1 ‘l I\NI \\‘"‘H-..__& h
-50 dBm -$0 dBm
/ T o] m J HL A S P
— L" oozl K ‘L\Mﬁvw"\vj WM
-50 dBm 250 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48347 GHz -38.58 dBm -13.58 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 18.54 dBm -11.46 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49229 GHz -41.16 dém -28.16 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -25.21 dBm -15.21 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49879 GHz -41.34 dBm ~31.34 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -41.34 dBm -31.34 d8
2,459 GHz 2.500 GHz 500,000 kHz 2.49957 GHz -22.94 dBm -12.94 dB 5 575 GH= 5,500 GH2 1,000 Mz 2.67778 GHz 44 42 dBm 3142 db
2,500 GHz 2.520 GHz 100,000 kHz 2.50110 GHz 19.50 dBm -10.50 dB 5.500 GHz 2.505 GHz 1.000 MHz 5 55288 GHe —53.06 chm 2608 b
\
) i )

Date: 12.NOV 2018 20:41:56

Date: 12 NOV 2019 20:44:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um o
Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr @1 avgpwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PAKS
10 dem 10dBm
dem 0 R
0 r, - -.\ fom
-10 dom [ l -10 dem ‘I
o oL 0dem |
SPURIOUS_LINE_ABS_ I J \ l l
-30 dBm w 0 dem ¥ I.,.“-
' 'y -v--u-...w
-40 dBm 40 dBm M"\"q
-50 dam, -50 dBm
-60 dBm -60 dem
70 dam -70 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249043 GHz =32,34 dém 7.34dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55966 GHz 0.99 dém -29.01 db
2.480 GHz 2.496 GHz 1.000 MHz 2.49571 GHz -26.58 dBm -13.68 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -27.73 dBm -17.73d8
2496 GHz 2.499 GHz 1.000 MHz 249886 GHz -24.61 dém -14.61 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -26.54 dBm -16.54 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -25.72 dBm -15.72 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57543 GHz ~29.10 dBm 161008
2500 GHz 2.520 GHz 100,000 kHz 251209 GHz 0.99 dim -29.11 dB 5.550 GHz 2.505 GHz 1.000 MHz 555000 GHz —43.91dBm ZIE51 B
Y
I it i

Date: 12.NOV.2019 20:40:48

Date: 12.N0V.2019 20:43.04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : Q2QH33NCSA

Page Number
Report Issued Date
Report Version

1 A226 of A278
: Mar. 04, 2020
: Rev. 01





